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Parts of white-metal or plastic euro total
972 Michelin man, white or black plastic, with pin at back € 100 €
973 Michelin man, white or black plastic with pin at bottom (a.o. for lamp bars) € 100 €
837 Flipje figure, pin at bottom € 050¢€
838 Flipje figure, pin at back € 050¢€
836 Holland Duck 2pieces € 025 ¢€
1879 triangle — fits to Tekno turntable € 275€
1838 triangle for Swedish draw bar trailer € 220¢€
1837 triangle for older draw bar trailer — also for Tekno Denmark € 220¢€
1730 rear bumper for new Tekno bodies (page 4) or universal € 395¢€
1430 rear bumper Tekno Schmitz trailer € 215¢€
1712 rear light bar with chequer plate cover and square rear lights for tractor € 450 ¢€
1822 headboard, rectangular € 160¢€
1700 Danish headboard € 205¢€
1985 air horn round chrome (plastic) 15 mm long 2 pcs. € 100 €
980 air horn round chrome (plastic) 14mm long 2 pcs. € 100¢€
1392 air horn round chrome (plastic) 12 mm long 2 pcs. € 100¢€
895 air horn round chrome (plastic) 11 mm long 2 pcs. € 100¢€
893 air horn round chome (plastic) 9 mm long 2 pcs. € 100¢€
1957 air horn rectangular (Hadley) chrome 16mm long 2 pcs. € 100 €
2107 flashing light — orange with plastic washer 4 pcs. € 150¢€
1945 assorted beacon beam and round flashing lights blue 8 pcs. € 250¢€
1850 mirror set (flat) Scania 3-series € 215¢€
1846 ‘super’ badge for Scania-Vabis L76 torpedo € 050¢€
1824 badge scania-vabis for bumper € 090 €
1739 sun visor MAN TGA narrow cab(LX/L/M) € 195¢€
1740 sun visor MAN TGA wide cab (XXL/XL) € 195¢€
1718 sun visor Volvo F-series 1¢/2¢/3¢ generation € 190¢€
1787 sun visor Volvo F88/ F89 € 250¢€
906 sun visor Scania3 Topline — resin for Scania R5/6 cabs € 130¢€
1836 bumper Volvo F-series € 275¢€
1794 cab fixing piece Volvo F88 € 170¢€
1795 cab fixing piece Volvo F89 € 170¢€
1724 bonnet Scania-vabis / Scania torpedo (replacement for Tekno) € 195¢€
1749 marker lights on stem for tractors 4 pcs. € 230¢€
1396 bullbar MAN TGA with 4 spotlights € 1000 €
1811 cement ball for conversion i.e. truck with 1 ball or draw bar trailer with 3 balls € 3050 €
1828 triangular mudguard infill with tool tray 2 pieces € 200¢€
1858 round damper, cover and exhaust Scania R for WSI models € 295¢€
1859 air intake with air filter for Scania P5 cab € 295¢€
1597 set with Tekno toolboxes: toolbox 45x12x15mm, toolbox 28x12x15mm, toolbox 28x12x15mm SET € 13.65 €
toolbox 23x12x15mm, toolbox 13x12x15mm and 2 x toolbox for trailer 43x14x14mm (with open top)
Srews and nuts.
___ 2080 screw M1.2 x 8mm brass (a.o. for NZG mast sections Liebherr HS855, LR1300, LTM 11.200) € 045€
___ 2081 nut M1.2mm brass € 050¢€
___ 2082 screw M2 x 6mm staal (a.o. for Conrad mast sections Liebherr LR1280, Sennebogen 5500) € 040€
___ 2083 nut M2 steel € 035¢€
brass screws are available as M0.6 — M0.8 — M1.0— M1.2-M1.4 - M1.6— M2-M25en M3
steel screws are available as M1.2-M1.4-M1.6 — M2 -M2.5-M3
length of screws on demand. For all screws are fitting nuts available
Extra PARTS for Tekno multi chassis
1817 rear bumper with chequer plate cover, special for Tekno Multi chassis, without rear lights € 465¢€
1326 rear light VVolvo FH mk2 2 pieces € 140¢€
1508 rear light Scania 4 2 pieces € 100 €
1524 rear light Scania R 2 pieces € 125¢€
1642 rear lights Mercedes Benz Actros 2 pieces € 100 €
1851 set of 2 half round mudguards € 450 €
1852 round single mudguards with cross bars € 450¢€
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